COUNTY OF LOS ANGELES

DEPARTMENT OF COUNTY ENGINEER

BUILDING AND SAFETY DIVISION

JOHN A. LAMBIE, COuNTY ENGINEER
WILLIAM A JENSEN, Sup'T OF BuiLDING

SPECIAL INSPECTOR’S REPORT

EACH INSPECTOR MUST COMPLETE THIS REPORT AND MAIL IT TO THE DISTRICT OFFICE OF THE
BUILDING AND SAFETY DIVISION.

WEEKLY @& C’”?PC"»F'ET 12A FINAL [

TOTAL TIME ON JOB (INDAYS)_.3 ____ BUILDING PERMITNO. 4 &€ 79 DISTRICTNO_______
JoB ADDRESS 4 b¥o  Uin Mo RiaA

GENERAL CONTRACTOR /? e B Fb <

SIZE OF BLDG. TvPEOFWALL _J34 o< (] NO. OF STORIES._ [ __
TYPE OF WORK:  REINFORCED CONCRETE [] MASONRY Eﬁ/ HI-TENSILE BOLTING [J

PRESTRESSED CONCRETE [J WELDING [ GYPSUM CONCRETE []

DESCRIPTION OF WORK INSPECTED

LOCATION IN STRUCTURE: 4544/ 5.,,“2174 o L{/Mf/ LSOO

)

REMARKS C;Z;/w/g L. 1/; Lo~ C;;nez@ v ﬁ%/b@

All work on this job to date has been satisfactorily completed and conforms to the approved plans and
requirements of the Los Angeles County Building Code. /

[0-71- 70 ) Bt A4 A0 T
~ "Date -~ i ’ Bpecial Inspector|




Report To:

COMPRESSION TESTS

Constructnon Integnty Tcstxng
' LABORATORY CERTIFICATE

Job No.:

Project:

SOIL MECHANICS — FOUNDATION ENGINEERING
MATERIALS AND METALLURGICAL TESTING

W

TYPE OF SPECIMEN:

LOCATION CAST:

Bullding 12 A, Sast 3, South Wall

LABORATORY NO.
CYLINDER NO.
MIX NO.

436

b7

n38

DATE RECEIVED
DA'!;E CAST

DATE TESTED

AGE - DAYS
SLUM# INCHES
SIZE OF SPECIMEN

AREA - SQUARE

10-8-70
10=7-70
13m0
28

9

o

16

10870
10=7-70
11elta70
25

9

&Q

16

10870
10=7=70
Hold

TOTAL LOAD - POUNDS

STRENGTH - LBS./SQ. IN.

FRACTURE

30,000
175
Come,.

27,500
1720
Cone,

Design Strength. <% %

1000 sgTs -

MEETS SPECIFICATIONS

FOR 28 DAY TEST

Remarks:

1500

7-70 ASCOT BUSINESS SYSTEMS

FAILS TO MEET
SPECIFICATIONS
FOR 28 DAY TEST

Psi at 28 days.

NO STRENGTH
REQUIREMENTS

CAST BY OUR
E INSPECTOR SasT BY
GIVEN AT JOB SITE OTHERS

Respectfully submitted,

D. R. Appelgren, President
L2k Ay &

-




Construction Integrity Testing
; LABORATORY CERTIFICATE

4y 1304 NN ) =S : SOIL MECHANICS — FOUNDATION ENGINEERING
3= fepd o rh et v : v ¥ MATERIALS AND METALLURGICAL TESTING

Date: : 3 3 Job No.:

Report To: m Brothers Project: :zg %“;1.“

COMPRESSIO& TESTS
Building 124, South Wall

TYPE OF SPECIMEN:

LOCATION CAST:

LABORATORY NO. #1? 518 : &19
CYLINDER NO.
MIX NO.

DATE RECEIVED
DATE CAST

DATE TESTED

10=6=70
10=5«70
11270

10=6=70
10=5~70
11=270

10-6-70
10-5-70

AGE- DAYS | e T 28 i fiold
A 2 2

AREA - S0UARE. 3.6 3.3k
totaioap-rounos | 54500 6,000
sTRENGTH - LBS./80, IN. 1750 1910
FracTURE Cono, Cone.

FAILS TO MEET CAST BY OUR
MEETS SPECIFICATIONS D Al g MR l:l NO STRENGTH char ey Ok CAST BY
FOR 28 DAY TEST REQUIREMENTS GIVEN AT JOB SITE OTHERS

- FOR 28 DAY TEST

_ise;e_l’si at 28 days.

Design Strength

Remarks:-

Respectfully submitted,

D+ B+ Appslgren, President
& 7

1000 seTs - 7-70 ASCOT BUSINESS SYSTEMS






